VOLUME 2

PENNSYLVANIA-AMERICAN WATER COMPANY

2017 GENERAL BASE RATE CASE
R-2017-2595853

SCOPE OF OPERATIONS



Location

Water

Abbey Woods
Abington

Bangor

Berry Hollow
Berwick

Boggs
Brownell/Fallbrook
Brownsville

Butler
Ceasetown/Watres
Clarion

Coatesville
Connellsville
Crystal Lake
Ellwood

Forest City
Frackville

Glen Alsace
Hershey

Hillcrest

Homesite

Indian Rocks
Indiana

Kane

Kittanning

Lake Heritage
Laurel Ridge
Lehman Pike
McEwensville Water
Milton

Mon-Valley
Moshannon Valley

SCOPE OF OPERATIONS

TABLE OF CONTENTS

Nazareth/Blue Mountain

Nesbitt/Huntville
New Castle
Nittany
Norristown

Page No.

O o O W N

10
12
14
16
20
24
26
28
29
31
33
35
37
41
44
45
46
47
49
50
52
53
[...]
10"and 12” main. Upon entering the plant, water passes through a rate controller, which
measures the quantity of water to be treated. A Supervisory Control and Data Acquisition
System automatically sets all chemical feed and filter rates. Pre-treatment chemicals fed include
chlorine, caustic soda, liquid alum, and a liquid polymer. All chemicals are fed directly into an
in-line static mixer. Water flows from the raw water piping on top of 3 filter units designed to
filter at a maximum rate of 3.2 million gallons per day. The filter media consists of gravel, sand,
and anthracite filter coal. Post treatment chemicals consist of chlorine gas, caustic soda and
corrosion inhibitor. Water then flows into a .160 MG clear well where three transfer pumps rated
at 1.6 MGD each, one transfer pump rated for 0.8 MGD and a wash water pump rated at 3.2
MGD are located. The transfer pumps deliver water from the clear well to the two 0.5 MG



bolted steel tanks via 2,700' of 16" main. These tanks were placed in service in 2014. Water
from these tanks enters the system through 5000' of 16" transmission main. All processes of the
system are automatically controlled and monitored at the treatment plant. Levels at Roseto
Reservoir, Roosevelt elevated tank, and West Bangor reservoir are transmitted to the treatment
plant. The operator is able to monitor and control pressures, well levels, and flows of all raw
water sources as well as to start and stop these various pumps.

When supply is abundant, excess raw water is stored in the 50.0 MG Oxford Reservoir
and the 80.0 MG Smith Reservoir. Smith Reservoir also has a substantial recharge from springs.
An upgrade to the pumping facilities to the Oxford Reservoir, pending DEP approval, allows
stored raw water to be pumped from the Oxford reservoir to the Lower Handelong Reservoir.
Water stored in the Smith Reservoir is pumped to the Oxford Reservoir prior to being transferred
to the Lower Handelong Reservoir.

The Bangor High Service System serves the western part of Bangor Borough, the western
half of Roseto Borough, and a portion of Washington Township.

The Chestnut Street Booster Station transfers water from the Roseto Reservoir into the
high service system.

The West Bangor Service System serves the village of West Bangor and adjacent portions
of Washington and Plainfield Townships and western areas of Roseto Borough. Storage consists
of the 0.236 MG West Bangor Reservoir, which was lined and covered in 2014.

Supply is from six wells located at high elevation just northwest of the village of West
Bangor. At times when delivery from the wells is inadequate, supplemental supply is taken
through a connection from the Bangor high service system. A booster pump station was
constructed in 2008 to increase the capacity of this interconnection.

The Messinger Street High Service System has a hydropneumatic booster station of .460
MGD capacity, which is not in service.

In addition to those sources treated at the treatment plant, chlorination, pH adjustment,
and corrosion control are provided for the West Bangor supplies.

The North Bangor Booster system has .115 M.G.D capacity, which serves a small portion
of Upper Mt. Bethel Twp.

DISTRIBUTION STORAGE

Distribution storage consists of a .80 MG, reservoir in Roseto Borough serving the main
service area which had it’s cover and liner replaced in 2014, and the .10 MG Roosevelt Street
elevated tank serving the Bangor high service system.



BERRY HOLLOW WATER

The Berry Hollow Water System of Pennsylvania-American Water Company supplies
potable water for domestic, fire protection, and municipal use for 29 customers in in Lower Mount
Bethel Township, Northampton County PA.

SOURCE OF SUPPLY

Berry Hollow is a groundwater system that consists of two wells, Well #1 and Well #2 are
permitted for 26,000 gpd.

WATER TREATMENT

There is one treatment building. The building houses metering and disinfection facilities as well
as a hydro pneumatic system for maintaining [pressure in the distribution system.

DISTRIBUTION

The distribution system is fed by from the hydro pneumatic tank. The system consists of
small diameter plastic main.



BERWICK

The Berwick area serves Berwick, Nescopeck, and Briar Creek Boroughs and Briar Creek
and Salem Townships. The estimated population served is 19,000.

SOURCE OF SUPPLY

The source of supply is from four drilled wells capable of a combined delivery of 6.0
MGD.

TREATMENT

Water from the wells is delivered via a 20-inch main to the treatment plant where
chlorine and sodium hexametaphosphate are added. Chemical feeds and flow rates are
monitored at the Operations Center. The water enters two 10,000-gallon retention vessels
designed to provide adequate retention before entering the distribution system via a 20-inch
transmission main. Alarm facilities are provided to indicate failure of pumps, chemical feed
equipment, or low storage levels. All pumps are operated by automatic level controls from the
Glen Brook Storage tanks.

DISTRIBUTION STORAGE

Distribution storage consists of two 0.800 MG steel reservoirs located on Water Dam
Road, Briar Creek Township. The levels in these vessels are transmitted to the Operations
Center and the Canal Street Station. A manual override permits operation of the pumps from the
Canal Street Station. The Salem booster station located off Foundryville Road in Briar Creek
Township serves a small high elevation area. Installed in 1967, this station can deliver 0.144
MGD.



BOGGS TOWNSHIP

The Boggs System of Pennsylvania-American Water Company supplies potable
water for domestic, commercial, industrial, municipal, and fire protection use for 20
customers in Boggs Township, Centre County.

SOURCE OF SUPPLY

Boggs Well 1 and Boggs Well 2 are both located adjacent to Bald Eagle Creek.
Both wells have 15 hp, vertical turbine pumps. Well #1 is capable of supplying 0.130
MGD (90 gpm) and Well #2 is capable of 0.115 MGD (80 gpm).

WATER TREATMENT

The Boggs Treatment Plant can process 0.236 MGD. The filtration and chemical
feed equipment, as well as, a lab, office, and garage are housed in a block structure
constructed in 2000 at 875 Old 220 Road, Milesburg in Boggs Township, Centre County.

The raw water from both wells travels through 4000 feet of 10 inch DI pipe
before it enters the plant. Sodium hypochlorite and Delta Floc polymer are added to the
plant influent, which is monitored for turbidity and residual chlorine.

The treatment plant consists of two vessels per stage and two stages, operating in
a direct filtration mode. Each filter contains 16.5 sq. ft. of sand media approximately 20
inches deep. No anthracite cap is provided. The first stage uses uniformly graded #50X
garnet sand with rough, irregular edges.

Following the first stage of filtration, the Delta Floc polymer is again injected
prior to an in-line static mixer. The second stage filters contain approximately 20 inches
of #60-80 garnet sand media.

The effluent of each individual filter, raw water, and combined stage effluents are
monitored for turbidity.

The plant effluent flows through 265 of 36” pipe for contact time before it flows
to the 0.50 MG elevated storage tank or goes directly to the distribution system.

RESIDUALS HANDLING FACILITIES

The wastewater generated by the filter backwashes is collected in the wastewater
clarifier. The solids (waste residual) settle out and are removed by a contractor. The
supernatant water from the wastewater clarifier is recycled to the head of the plant daily.

10



DISTRIBUTION STORAGE

Distribution storage is a 0.50 MG elevated storage tank providing for fire
protection purposes and general usage.

DITRIBUTION

The distribution system is fed by gravity from the .05 MG tank and is comprised
of predominantly 10” DICL water main with small sections of 8” DICL, 6” PVC, and 2”
PVC water main. There is one PRV station in the distribution system and it has a single
10” valve.

11



BROWNELL/FALLBROOK

The Brownell/Fallbrook areas serve all or portions of Carbondale City, Carbondale, Scott,
and Fell Townships, and Jermyn and Mayfield Boroughs, in Lackawanna County. The estimated
population served is 17,000.

SOURCES OF SUPPLY

The Brownell system consists of a 245 Mgal upstream supply reservoir, known as
Carbondale No. 4 Reservoir, and an 847 Mgal distribution reservoir, known as Brownell
Reservoir, both located on Racket Brook. A third reservoir, Carbondale No. 7 Reservoir, not
presently owned or controlled by PAWC, lies upstream of Carbondale No. 4 Reservoir on Racket
Brook. Total drainage area is 4.0 square miles.

The Fallbrook system consists of a large upstream supply reservoir, known as Crystal

Lake and a small downstream 8 Mgal distribution reservoir, known as Fallbrook Reservoir, both
on Fallbrook. Total drainage area is 9.7 square miles.

TREATMENT

The Brownell plant is located immediately downstream of Brownell Dam adjacent to
Route 6 in Carbondale Township. The plant has a rated capacity of 4 M.G.D. Water supply to
the plant is provided by raw water pumping from Brownell Reservoir.

The raw water is pumped from the source of supply directly to the plant where initial pre-
chemical additions are made. Pretreatment chemicals include alum, lime, potassium
permanganate and activated carbon. After pre-chemicals are added, the water passes through
rapid mixing units consisting of two in-line static mixers and then into two (2) two-stage
flocculation units. The next step in the treatment process consists of granular media filtration.
Filters are equipped for air/water washing.

After being filtered, water flows through the plant’s clear well where many of the post
treatment chemicals such as chlorine and ammonia for disinfection, lime or caustic soda for pH
adjustment, and polyphosphate for corrosion control are added before entering the 2 - .78 Mgal
storage tanks on the plant site. ’

On the plant site are two lined earthen lagoons used to store residual solids of the filter
backwash water. After the wastes have settled, the clear supernatant is discharged into the
adjacent stream, in accordance with an NPDES permit.

The Fallbrook plant is located adjacent to Fallbrook Dam in Carbondale Township. The
plant has a rated capacity of 1.6 M.G.D. Water supply to the plant is provided by raw water
pumping from Fallbrook Reservoir.

12



The raw water is pumped from the source of supply directly to the plant where initial pre-
chemical additions are made. Pretreatment chemicals include alum, lime, potassium
permanganate and activated carbon. After pre-chemicals are added, the water passes through
rapid mixing units consisting of one in-line static mixer and then into two (2) two-stage
flocculation units. The next step in the treatment process consists of high rate clarification with
tube settlers followed by granular media filtration. Filters are equipped for water washing with
surface agitation.

After being filtered, water flows through the plant’s clear well where many of the post
treatment chemicals such as chlorine and ammonia for disinfection, caustic soda for pH
adjustment, and polyphosphate for corrosion control are added before entering the .75 Mgal
storage tank on the plant site.

On the Fallbrook plant site is two lined lagoons used to store residual solids of the filter
backwash water. After the wastes have settled the clear supernatant is discharged into the
reservoir.

DISTRIBUTION

Water flows from the Brownell Water Purification Plant through two .78 Mgal storage
tanks (overflow elevation of 1,585) to the distribution system through a 24-inch transmission
main which divides into three separate mains, one serving higher elevation areas and two with
pressure reducing valves serving lower elevation areas of Carbondale. Both a 14” and 16”
transmission main delivers water from the Fallbrook Water Purification Plant to the distribution
system. Storage at the Fallbrook Water Purification Plant site is comprised of one .75 Mgal
water tank (overflow elevation of 1,414). The Brownell and Fallbrook service areas merge in
Carbondale at a floating divide. Further downstream, two pump stations in series deliver mixed
water to the area formerly served by Rushbrook Reservoir. When activated, the Powder Mill
Pump Station can also deliver mixed water to the area formerly served by White Oak and Laurel
Run Reservoir. This area is currently fed primarily from the Scranton Area Water Purification
Plant.

WASTE WATER FACILITIES

On the plant sites are lined earthen lagoons used to store filter backwash water and sludge
from the plant’s clarification processes. After the wastes have settled, the clear supernatant is
discharged into the adjacent stream or reservoir.

13



BROWNSVILLE

The Brownsville District serves a population of approximately 9,200 people in Fayette
and Washington Counties, including: the Boroughs of Brownsville, West Brownsville,
California, Coal Center, and the Townships of Brownsville, Luzemne, Jefferson, and Redstone
and West Pike Run. Currently, the Brownsville Plant delivers up to 1.5 MGD to the Uniontown
District via a 16-inch transmission main and booster station installed in 1998 and 2000,
respectively, to connect the two districts. An emergency connection with North Fayette
Municipal Authority provides a two-way metered feed. Up to 0.5 MGD can flow in either
direction.

SOURCE OF SUPPLY

The Brownsville Treatment Plant is located at 17th Street, Brownsville, Pennsylvania.
The Monongahela River is the sole source of supply for the treatment plant. Two reservoirs in
West Virginia, the Tygart Reservoir and Lake Lynn, in conjunction with a series of locks and
dams, regulate the flow in the Monongahela River. The Pennsylvania Department of
Environmental Protection has determined that the available water at the Brownsville intake is
193 MGD. The allocation permit allows PAWC to withdraw up to 3.1 MGD. The permit was
issued in 2014 and is valid for a period of 25 years.

PLANT DESCRIPTION

The Brownsville treatment plant consists of an intake, raw water pump station,
conventional flocculation and settling basins and filters, and a finished water pump station. The
Brownsville plant can produce up to 3.1 MGD with all filters in service. Treatment facilities at
the plant provide coagulation, flocculation, sedimentation, and filtration of the surface supply,
with pH adjustment, disinfection with gaseous chlorine and addition of a zinc-orthophosphate
corrosion inhibitor. Improvements to filters, pipe gallery, and utilizing Hiller Reservoir as the
clear well were completed in 1999.

The raw water pump station, located near the Monongahela River draws water through its
intake into the deep-well. From the deep-well, the water is pumped through a metered 16-inch
raw water pipeline to the chemical feed building located approximately 25 feet away.
Pretreatment chemicals are injected into this main and mixed through an in-line static mixer
located in the vault beneath the chemical feed building. The 16-inch raw water pipeline leads to
the influent side of the flocculation basins where it splits into two 12-inch inlet pipes, one going
to each 38,000 gallon flocculation basin. Each basin consists of two flocculator chambers.
Located on the effluent side of each flocculation basin is a 122,620-gallon sedimentation basin.
As the treated water nears the end of each sedimentation basin, it cascades into v-notched weirs
and flows into the common 20-inch influent pipeline in the east pipe gallery. This pipeline
delivers the treated water to each of the six dual-media filters located in the filter building. The
six filters have a combined capacity of 3.1 MGD @ 2 gpm/ft>. As the water goes through each
filter, it collects into one main effluent that leads into the clearwell and high service pump well.
Post-treatment chemicals are fed into the clearwell. This well has a capacity of approximately
118,500 gallons and the water is pumped through a dedicated 16-inch transmission pipeline to
[...]
flows through the Harvey’s Creek Canal to the raw water pumping station for the Ceasetown
Water Purification Plant. Raw water can either be pumped directly to the water purification
plant, the Pikes Creek Reservoir, or both. The decision where to pump Harvey’s Creek water is
based on the storage level of Pikes Creek Reservoir and the water quality of Harvey’s Creek.
During periods of less than satisfactory water quality in Harvey’s Creek or when sufficient
storage levels exist in the Ceasetown Reservoir, water is not withdrawn from Rice Dam through
the Harvey’s Creek Canal.

Pikes Creek Reservoir is a 2.94 Bgal supply reservoir with an 11.1 square mile drainage
area. A 42” pipeline transmits water directly from the Pikes Creek Reservoir to the Ceasetown
Water Purification Plant. Water leaving the treatment process flows through a 2.8 Mgal finished
water storage tank (overflow elevation of 1,016.5) and 42” transmission main to two delivery
points to the distribution system. Overflow and releases from Pikes Creek Reservoir flow in
Pikes Creek to the Pikes Creek Canal Headworks located immediately downstream. At the Pikes
Creek Canal Headworks, water is collected from Pikes Creek and the Harvey’s Creek Canal.
Overflow from the Pikes Creek Canal Headwork's discharges into Harvey’s Creek.

The Watres system consists of three independent but interconnected sources of supply.
The Watres Reservoir is a 1,943 Mgal supply reservoir, which primarily supplies water to the
Watres Water Purification Plant via the Gardner Creek Pump Station. Gardner Creek Reservoir
is a 74 Mgal standby reservoir with a drainage area of 3.5 square miles. It can be introduced into
the raw water supply mains to the Watres Water Purification Plant by pumps located at the
Gardner Creek Pump Station. The third source, Mill Creek Reservoir, is a 616.7 Mgal supply
reservoir with a drainage area of 3.0 square miles. Raw water from this source is intermixed with

20



the Gardner’s Creek/Watres supplies at the flow control chamber for the Watres Water
Purification Plant. Water leaving the Watres Water Purification Plant flows through two 1.6
Mgal finished water storage tanks (overflow elevation of 1,074).

TREATMENT

The Ceasetown plant is located approximately one mile downstream of Pikes Creek Dam
along Route 29 in Jackson Township, Luzerne County. The plant has a rated capacity of 16.0
M.G.D. Water supply to the plant is provided by either gravity or pumping from either the Pikes
Creek Reservoir and/or the Harvey’s Creek Canal Headwork's (Rice Dam).

The raw water is delivered by either gravity or pumping from the sources of supply
directly to the plant where initial pre-chemical additions are made. Pretreatment chemicals
include alum, lime, potassium permanganate and activated carbon. After pre-chemicals are
added, the water passes through rapid mixing units consisting of two basins in series with mixers.
The next step in the treatment process consists of contact clarification units followed by granular
media filtration. Filters are equipped for air/water washing.

After being filtered, water flows through the plant’s clear well where many of the post
treatment chemicals such as chlorine for disinfections, lime or caustic soda for pH adjustment,
and polyphosphate for corrosion control are added before entering the 2.8M gallon storage tank
and the 1.5M gallon storage tank on the plant site.

On the plant site are two lined earthen lagoons used to store filter backwash water and
sludge from the plant’s clarification processes. After the wastes have settled, the clear
supernatant is discharged into the adjacent stream, in accordance with an NPDES permit.

The Watres plant is located near the junction of Westminster and Jumper Roads in Plains
Township, Luzerne County. The plant has a rated capacity of 16.0 M.G.D. Water is supplied by
gravity to the plant from Watres and/or Mill Creek Reservoirs and raw water pumping from
Gardner’s Creek Reservoir.

The raw water is delivered by gravity or pumping from the source of supply directly to
the plant where initial pre-chemical additions are made. Pretreatment chemicals include alum,
lime, potassium permanganate and activated carbon. After pre-chemicals are added, the water
passes through rapid mixing units consisting of two basins in series with mixers. The next step
in the treatment process consists of contact clarification units followed by granular media
filtration. Filters are equipped for air/water washing.

After being filtered, water flows through the plant’s clear well where many of the post
treatment chemicals such as chlorine for disinfections, lime or caustic soda for pH adjustment,
and polyphosphate for corrosion control are added before entering the 2 - 1.6 Mgal storage tanks
on the plant site.

21



DISTRIBUTION

The first delivery points from the Ceasetown Water Purification Plant is the 18~
transmission main in the vicinity of the Pikes Creek Canal Screen Chamber Intake. The system
serves customers located in Nanticoke, Hanover Township, Newport Township, Shickshinny,
Mocanaqua (Conyngham Twp.) and portions of Hunlocks and Plymouth Townships. The service
area ranges in elevation from 520 to 890 feet and is served by five distribution pump stations and
three distribution storage tanks area historically fed by PAWC Pine Run reservoir; comprising
portions of Warrior Run, Sugar Notch, Ashley, and Hanover Townships, via the Sugar Notch
booster pump station and the 1.0 Mgal Sugar Notch distribution storage tank distribution
pumping station and five distribution storage tanks, and Wilkes-Barre Township via Georgetown
pump and 500,000 gallon distribution tank.

The second delivery point from the Ceasetown Water Purification Plant is through the
42” transmission main to the 5.0 Mgal Plymouth Tank (overflow elevation of 993). Water is
delivered from the Plymouth Tank through a 36-inch transmission main. The system serves
people in Plymouth Borough and surrounding municipalities and in downtown and South
Wilkes-Barre. It intermixes with water delivered from the Ceasetown 18” transmission main and
the Watres Water Purification Plant. Its service area ranges in elevation from 520 to 956 feet and
is served by five distribution-pumping stations and four distribution storage tanks. Service is
provided to the area historically fed by Pine Run Reservoir; comprising portions of Warrior Run,
Sugar Notch, Ashley, and Hanover Township; via the Sugar Notch booster pump station and the
1.0 Mgal Sugar Notch distribution storage tank. An interconnection point exists between the
Ceasetown and Hillside supplies at the Courtdale pump station facility.

Water leaving the Watres Water Purification Plant’s finished water storage tanks flow by
gravity through transmission mains on Westminster Road to serve areas of Jenkins Township,
Laflin Borough, and the lower portion of Plains Township. In addition, water flows south
through 16-inch and 24-inch mains on Jumper Road and serves Wilkes-Barre, Plains Township
and Wilkes-Barre Township. The N.P.W. pump station, located on Jumper Road, delivers water
to the .5 Mgal Plains Township Tank (overflow elevation 1,251) which provides storage to the
East Mountain Business Park. The 1.0 Mgal Laurel Run Tank can provide additional storage on
the gravity supply system. There are additional small booster stations that serve small areas.

Water is also delivered to the higher elevation areas historically served solely from
Watres Reservoir through the finished water pumps located at the Gardner’s Creek Pump Station.
From the pump station, transmission lines link the two .75 Mgal Old Boston water storage tanks
(overflow elevation of 1,355) to the 10” Suscon main in Pittston Township and the 14” Old
Boston main in Jenkins Township. Water can be transferred from the higher gradient Watres
service area to portions of the Nesbitt service area through pressure regulating facilities. Ther are
also other small booster stations that serve small areas.

22



WASTE WATER FACILITIES

On the Watres plant site is an equalization basin, a plate settler building, and eight sand
drying beds utilized to separate and dewater residual solids from the plants backwash and
clarification processes. Supernatant and filtrate is recycled to the plant influent. The Watres
plant operates as a zero discharge plant.

On the Ceasetown plant site are two lined earthen lagoons used to store residual solids of
the filter backwash water. After the wastes have settled, the clear supernatant is discharged into
the adjacent stream, in accordance with the NPDES permit.

23



CLARION
The Clarion area serves the Boroughs of Clarion, Shippenville, Sligo and Strattanville;
and portions of Clarion, Elk, Limestone, Knox, Monroe, Paint, Piney and Farmington

Townships. The estimated population served is 11,600.

SOURCE OF SUPPLY

The system utilizes the Clarion River as its source of supply.

TREATMENT

Raw water from the Clarion River flows by gravity from two different intakes into a
collection well where potassium permanganate and, as river water quality necessitates, powder
activated carbon, are added. This water is then pumped using three (3) vertical turbine raw water
pumps to the head of the treatment process located at the top of the adjacent hill. As this water
enters the facility, polyaluminum chloride or liquid alum, caustic, polymer and chlorine, is added.
The water then enters one or both of the (2) two Actiflo treatment trains rated for 3 mgd each.

The treatment process using the Actiflo treatment trains consists of coagulation, injection,
maturation and tube settling. Coagulant, in the form of polyaluminum chloride, is added before
the Actiflo unit, and at the unit, sand and polymer are injected into the mixed water to enhance
the coagulation process. Maturation and tube settling is accomplished immediately following the
sand and polymer addition. Filtration is conducted via three dual media (anthracite and sand),
rated for 2 mgd each.

After passing through the filters, the water enters the common filter effluent line where, caustic
soda and chlorine, is added before entering the 0.440 MG finished water clearwell storage.
Chlorine, hydrofluosilicic acid, corrosion inhibitor and ammonia are added in the common
clearwell effluent line, which is the suction line for the high service pump station.

The solids removed from the filters are backwashed into one of (3) lagoons. Decant water from
these gravity flows to a concrete wastewater holding tank from which discharge is made to the
Clarion River under and NPDES permit issued by the Department of Environmental Protection.
It is planned that the residue from the retention lagoons and wastewater tank will be haul offsite
to either a landfill or a beneficial use end-user.

DISTRIBUTION

There are three distributive pumps in the pumping station located adjacent to the
clearwell to pump finished water to the distribution system. Two 12 inch transmission mains
supply water to the main service gradient grid system and the two main service 500,000 gallon
elevated tanks. The Clarion Township booster has two pumps which deliver water to the Clarion
Township gradient, where a 310,000 gallon standpipe provides distribution storage. In addition,
water 1s transmitted through a pressure reducing station to the Sligo area where a 250,000 gallon

24



tank provides additional storage. In addition, the Paint Township Booster Station pumps water to
the Farmington Township Municipal Authority and the Elk Township PRV station serves the
Shippenville and Elk Township portions of the system.

WASTE WATER FACILITIES

Filter backwash and actiflo return solids flow by gravity to one of three wastewater
holding lagoons where the solids are allowed to settle before the clear supernatant is returned to
the stream. The settled sludge is allowed to dry and the de-wasted material is removed and is
typically land applied as a soil amendment for beneficial use.

25



COATESVILLE DISTRICT —- WATER

The area serviced by the Coatesville District is approximately 28.0 square miles
and serves approximately 11,569 customers. The water system is divided into ten (10)
pressure zones. There is an interconnection between the Coatesville pressure zones (low
and high) and the Brandywine Pump Station via manually operated street valves. There
is also an interconnection between the West Chester Road Pump Station service area and
Caln Township via manually operated valves located in vaults.

The water source for the district is the West Branch of the Brandywine Creek and
supplemented by Chambers Lake. The water is treated at the Rock Run Water Treatment
Plant and pumped into the system through parallel 18” and 20” water mains. The 18”
water main flows directly into the Brandywine Pump Station which pumps the water
directly into a 24” water main for distribution east, towards Caln Township, and west to
Parkesburg. The 20” water main provides service to Coatesville City low pressure zone.

PARKESBURG SYSTEM

The water traveling west to Parkesburg flows into a 5.0 million gallon reservoir.
The Parkesburg Pump Station draws water from the reservoir and pumps directly into a
24” water main which travels west into the Mars Hill Storage Tank. The Wright Street
Pump Station draws water from 24 water main to feed the Parkesburg FElevated Storage
Tank (0.1 mg). The storage tank provides domestic and fire flow to a small residential
area in the northem portion of Parkesburg Borough. The Mars Hill Tank (2.0 mg)
provides domestic and fire flows to a rural portion of the service area west of Parkesburg
Borough.

The water from the Parkesburg Reservoir also flows east to Caln Township area
to provide domestic and fire flows via a 24” water main.

COATESVILLE SYSTEM

The Rock Run Water Treatment Plant pumps (7.0 MGD) water into the system
through parallel 18” and 20” water mains. The 20” water main flows directly into
Coatesville City. The city is divided into two (2) pressure zones. The low pressure zone
is serviced directly through water pumped from the water treatment plant. This pressure
zone provides service to residential, commercial and industrial customers in an urban
area. The low pressure system also provides water to the Mt. Pleasant Street Storage
Tank (2.0mg) and the Glendale Avenue Storage Tank (1.0 mg). The Mt. Pleasant Street
Pump Station draws water from the Mt. Pleasant Street Storage Tank which serves a
residential area in Coatesville City and Valley Township. The high pressure zone is
served through the 4® Avenue Pump Station which takes suction from the low pressure
zone. The 4% Avenue Pump Station pumps to the North Hill Tank (0.5 mg). The North
Hill Tank, via a pressure regulating valve, provides water to the South Hill Tank
(0.25mg).

26



EAST FALLOWFIELD TOWNSHIP SYSTEM

The South Hill Tank provides water to the West Chester Road Pump Station
which provides domestic and fire service to a residential area in East Fallowfield
Township. This is a closed system. There is an interconnect between the East
Fallowfield Township System and Caln Township, which is served via the Parkesburg
Reservoir.

INTERMEDIATE SERVICE AREA

There are two (2) pump stations which draw directly from the 24” water main
between Parkesburg Borough and Coatesville City. The Strasburg Pump Station provides
domestic and fire flows to a small residential area in East Fallowfield Township. This is a
closed system. The AIM Pump Station pumps to the AIM Elevated Storage Tank
(0.25mg). The tank provides domestic and fire flows to an area comprising of residential,
commercial and industrial customers in Sadsbury Township. The tank also provides
water to the Rt. 340 Pump Station. This pump station pumps to the Hill Road Tank
(0.2mg) which serves residential customers in West Caln Township.

27



CONNELLSVILLE

The Connellsville area serves the City of Connellsville; South Connellsville Borough;
Connellsville Township; and a portion of Bullskin Township. The estimated population served
is 11,450.

SOURCE OF SUPPLY

The Connellsville area purchases all of its water requirements from the Municipal
Authority of Westmoreland County, the North Fayette County Municipal Authority, the Pleasant
Valley Water Authority and the Indian Creek Valley Water Authority.

There are six connections through which the purchases occur. The first is located on
Cramer Avenue approximately 130 feet west of Hyndman Street in South Connellsville. This is
a 12-inch connection with two 4-inch meters. The second connection is an 8-inch with a 4-inch
meter and is located in Royal Alley midway between Perry Street and Wayne Street in the City of
Connellsville. The third connection is 6-inch and is located at the intersection of Sth and Wine
Streets in South Connellsville with one 4-inch and one 1-inch meter. The fourth connection to
North Fayette Country Municipal Authority and is located along Morrell Avenue (Route 119).
This is an 8-inch connection with a 6-inch meter. The fifth connection to Pleasant Valley Water
Authority is 6-inch with a 2-inch meter and is located on Breakiron Road in Bullskin Township.
This sixth connection to the Indian Creek Valley Water Authority is a 6-inch connection on
Springfield Pike.

EMERGENCY CONNECTIONS

There are two emergency connections for this system. One is 12-inch and is located at the
end of Sullivan Alley in South Connellsville. The other is 6-inch at the intersection of West
Crawford Avenue and South Twelfth Street.

DISTRIBUTION STORAGE

The system has one standpipe and two reservoirs. The Joint High School Reservoir has a
capacity of 0.158 million gallons. The two Gibson reservoirs owned by the Municipal Authority
of Westmoreland have a capacity of 5.0 million gallons and 2.5 million gallons.

DISTRIBUTION

The Joint High School Tank service system is supplied by 4 electrically driven pumps
located in the Snyder Street Booster Station. This station has an emergency generator capable of
operating 2 of the pumps in case of a power outage. The Springfield Pike service system is
supplied by 2 small pump stations in series that each have 2 electrically driven pumps.

28



CRYSTAL LAKE

The Crystal Lake area serves all or portions of Fairview, Rice and Wright Townships in
Luzerne County. The estimated population served is 8,000.

SOURCE OF SUPPLY

The Crystal Lake system consists of two interconnected sources of supply located on
adjacent watersheds. Bear Creek Intake is a stream intake with a 36 square mile drainage area
located approximately one mile downstream of Bear Creck Lake on Bear Creek, a tributary of the
Lehigh River. Water can be pumped from the Bear Creek Intake at a nominal maximum rate of
13 mgd into Crystal Lake. The DEP water allocation permit limits total pumpage from Bear
Creek into Crystal Lake to 1,095 Mgal per year and also requires that a minimum stream flow of
35.9 cubic feet per second (cfs) must be maintained downstream of the Bear Creek Intake.
Crystal Lake, located on Wapwallopen Creek, is a 2.54 Bgal distribution reservoir with a 3.3
square mile watershed and an overflow elevation of 1,942.54. Two water transmission mains
connect Crystal Lake Reservoir to the Crystal Lake Water Purification Plant.

TREATMENT

The Crystal Lake plant is located approximately one-half mile downstream of Crystal
Lake Dam in Bear Creck Township. The plant has a rated capacity of 6.5 M.G.D. Water supply
to the plant is gravity from the Crystal Lake Reservoir.

The raw water is delivered by gravity from the source of supply directly to the plant where initial
pre-chemical additions are made. Pretreatment chemicals include alum or polyaluminum
chloride, lime, potassium permanganate and activated carbon. After pre-chemicals are added, the
water passes through rapid mixing units consisting of two basins in series with mixers and then
into flocculation units consisting of four basins with two stages horizontal reels. The next step in
the treatment process consists of granular media filtration. Filters are equipped for air/water
washing.

After being filtered, water flows through the plants clear well where many of the post
treatment chemicals such as chlorine for disinfections, lime or caustic soda for pH adjustment,
and polyphosphate for corrosion control are added before entering the 1.0 Mgal storage tank on
the plant site.

DISTRIBUTION

Water leaving the Crystal Lake Water Purification Plant flows through the two 1.0 Mgal
finished water storage tanks and 12, 14” and 20” transmission mains to serve people in the
Mountain Top area. The Crystal Lake service area ranges between 1224 and 1,700 feet in
elevation. Most customers are served through pressure reducing valves. The 1.0 Mgal
Crestwood Tank (overflow elevation of 1,680) provides storage to the regulated service area
within the Crestwood Industrial Park.

29



Water can also be delivered to the service area historically fed by Pine Run Reservoir
through a 16-inch transmission main. This service area comprises portions of Warrior Run,
Sugar Notch, Ashley, and Hanover Township. This service area, which is primarily fed from the
Ceasetown supply area, contains the Sugar Notch booster pumping station and the 1.0 Mgal
Sugar Notch distribution storage tank.

WASTE WATER FACILITIES

On the plant site are two lined earthen lagoons used to store residual solids of the filter
backwash water. After the wastes have settled, the clear supernatant is discharged into the
adjacent stream, in accordance with an NPDES permit.

30



ELLWOOD CITY

The Ellwood City Plant serves the Boroughs of Ellwood City and Ellport, and portions of
Perry and Wayne Townships and New Beaver Borough in Lawrence County; the Borough of
Koppel and portions of North Sewickley, Franklin Township, and Big Beaver Borough in Beaver
County; and portions of Jackson and Lancaster Townships in Butler County. The estimated
population served is 16,610. The Ellwood system is also interconnected with the PA American
Water Butler system and the Evans City Municipal Authority. There are also two connections
with the North Sewickley Township Municipal Authority. One connections serves a small
portion of the North Sewickley system while the other is an emergency connection.

SOURCE OF SUPPLY

The Ellwood Plant obtains its water supply from Slippery Rock Creek near its confluence
with Connoquenessing Creek. A diversion dam, constructed of reinforced concrete and
fiberglass tilting gates, spans Slippery Rock Creek and forms a pool from which water flows to a
reinforced concrete intake structure on the left bank of the creek.

TREATMENT

The raw water passes through a traveling screen at the intake and then through a 30 inch
pipe to the low-lift pump well at the Ellwood Treatment Plant on the right bank of the creek. A
concrete block and brick structure atop the intake well, on the left bank of the creek, houses the
electrical equipment for the traveling screen and sluice gate.

Potassium permanganate is added to the raw water well for oxidation of iron &
manganese. Three low-lift pumps deliver water from the raw water well to a concrete basin with
four compartments. The first section is a two stage, rapid mix chamber equipped with two
lightening mixers and the remaining three sections are flocculation chambers equipped with
paddle mixers. Ferric chloride is added for coagulation along with a non-ionic polymer as a
coagulant aid when raw turbidities are high. There is one steel, spiral flow tank and one concrete
basin that provide for sedimentation. Lime and chlorine are added between the two basins.
Filtration is provided by eight sand and anthracite media filters, complete with Leopold
underdrains and surface wash. A cationic polymer is fed as a filter aid. The filtered water empties
into a 285,000 gallon clearwell, where chlorine and ammonia gas are added for disinfection.

In 1989, additional disinfection equipment was added to the treatment process at the
Ellwood plant, as well as a Supervisory Control and Data Acquisition System (SCADA) which
provides instant access to information. In 1990, additional washwater piping was installed to
improve backwash water rates for better cleaning of the filters at the Ellwood plant. An
additional wash water tank and piping was installed in 1992 to improve wash water flows to and

31



through the filters. In 1994, filter media was replaced in all eight (8) filters at the Ellwood
Treatment Plant. A new laboratory was constructed in 2000. Ammonia gas feed equipment was
installed in 2003 and the disinfection process was adapted for chloramination. In 2007, the
chlorine gas feed equipment was updated to a Wallace & Tiermnan vacuum system, and the
coagulant roto-dip feeders were replaced with new Peristaltic pumps.

DISTRIBUTION STORAGE

The welded steel 3.0 MG Aiken Avenue Reservoir and welded steel 0.5 MG West End
Reservoir provide storage for the Ellwood main gradient. The welded steel 0.317 MG Franklin
Township Standpipe and the 0.538 MG Aquastore glass lined Swain Hill Tank provides storage
in the Franklin/Jackson gradient. In addition, the 0.15 MG welded steel Forest Hills (Skyline)
Standpipe and the 0.30 MG Wiley Hill Elevated Tank provide storage to their respective
gradients.

DISTRIBUTION

The Ellwood Main Service gradient is supplied by five pumps located at the Ellwood
Treatment Plant. The Mechlem booster supplies water to the Franklin/Jackson gradient, the
Wiley Hill Booster supplies water to the Wiley Hill gradient and the Fox booster supplies water
to the Forest Hills gradient. In addition, the Bridge Strect booster provides pressure to the Bridge
Street area, and a Pressure Reducing Station provides water to Evans City. The Route 19 service
system is supplied by 4 electrically driven pumps located in the Route 19 Booster Station. This
station has an emergency generator capable of operating 2 of the pumps in case of a power
outage.

WASTE WATER FACILITIES

Spent filter backwash flows by gravity through a 20 inch pipe to one of two holding
lagoons. Sludge is periodically pumped from the flocculation and sedimentation basins to the
large lagoon. After settling, the clear water is drawn off the lagoons and returned to Slippery
Rock Creek. Sludge in the lagoons can then be pumped to a drying bed located approximately
500 feet from lagoons; or more recently, removed directly from the lagoons and land applied. If
the drying bed is utilized this material can also be removed and land applied.

32



FOREST CITY

The Forest City areas serve all or portions of Clinton Township, Fell Township, Forest
City and Vandling Boroughs in Susquehanna and Wayne Counties. The estimated population
served is 3,700.

SOURCES OF SUPPLY

This system consists of three sources of supply, two located on the Lackawanna River and
one on the tributary Brace Brook watershed. The primary withdrawal point is the Stillwater
Intake located about 6,000 feet downstream of Stillwater Flood Control Reservoir. Stillwater
Flood Control Reservoir has a normal operating capacity of 200 Mgal, of which 65 Mgal of
storage is dedicated for water supply purposes. Water is released to the Lackawanna River and
picked up at the Stillwater Intake, which has a total upstream drainage area of 37 square miles.
Raw water then flows by gravity through a 30-inch main from Stillwater Intake to the Forest City
Water Purification Plant. A secondary point of withdrawal is located downstream on the
Lackawanna River at the Forest City Intake Reservoir, adjacent to the water purification plant.
Water must be pumped from this intake reservoir to the water purification plant. The Brace
Brook Reservoir is a single 4.4 Mgal standby supply reservoir located on Brace Brook with a 2.1
square mile drainage area.

TREATMENT

The Forest City plant is located adjacent to Forest City Pump Intake along the
Lackawanna River in Forest City Borough, Susquehanna County. The plant has a rated capacity
of 1.0 M.G.D. Water supply to the plant is provided by gravity from Stillwater Intake or raw
[...]
before entering a two million gallon clear well. The water is pumped out of a sump adjoining the
clear well with three high service turbine pumps into the distribution system. Two wash water
pumps provide water from the clearwell to backwash the filters.

DISTRIBUTION STORAGE

There are five storage vessels in the distribution system. The North (Hershey) Reservoir
has a capacity of 2,000,000 gallons, South (Hershey) Reservoir has a capacity of 3,000,000

41



gallons, Annville Tank has a capacity of 750,000 gallons and Mt. Alem Reservoir (S.W. Derry
Twp.) has a capacity of 500,000 gallons. Water from a 150,000 gallon Westford tank (W.
Hanover Twp.) is stored and re-pumped into the distribution system.

DISTRIBUTION SYSTEM

The South Reservoir booster station supplies customers at high ground elevation in
southwest Derry Twp. This is a completely automatic system consisting of three vertical turbine
pumps, together with their associated valves and appurtenances, housed in an above ground
structure. Pump operation is controlled by the water level in the Mt. Alem Reservoir.

The Mt. Alem booster station supplies customers located at high ground elevation east
and south of the Mt. Alem Reservoir. Pumping facilities consist of two end suction centrifugal
pumps, one of which operates continuously, together with their associated valves and
appurtenances, housed in an underground enclosure.

The Ridge Road booster station supplies customers at high ground elevation north and
east of Ridge Road in N. Londonderry Twp. This is a completely automatic system consisting of
four end suction centrifugal pumps, one of which operates continuously, together with their
associated valves and appurtenances, housed in an above ground structure.

Country Squire Booster station supplies customers in Country Squire Estates in S.
Londonderry Twp., east of the village of Campbelltown. This is a completely automatic system
consisting of three end suction centrifugal pumps, one of which operates continuously, together
with their associated valves and appurtenances, housed in an above ground structure.

Westford booster station and the Westford Tank comprise a pumped storage system to
supply customers in W. Hanover Twp. This is a completely automatic system, which includes
three end suction centrifugal pumps, and a control valve housed in an above ground structure.
The control valve allows water to fill the Tank by gravity from the Hershey system at night and is
pumped out during the day.

A Pressure Reducing Valve (PRV) station located on Railroad St. in Annville controls
pressure and flow which maintains adequate levels in Stienmetz Reservoir and Meyer’s tank.
Another Pressure Reducing Valve (PRV) station located along Route 422 east of Annville
controls pressure and flow of purchased water from the City of Lebanon.

College View Heights Booster Station supplies customers in Horseshoe Pike in North
Annville Township. This is a completely automatic system consisting of two turbine centrifugal
pumps, together with three hydropnumatic tanks, associated valves and appurtenances. All of
these are housed in an underground enclosure.

42



RESIDUALS HANDLING FACILITIES

Residuals from the filter back washing and sludge from the super pulsator clarifier is
piped into one of two earthen lagoons. After the wastes have settled, the clear supernatant 1s
discharged into the Swatara and Manada Creeks, in accordance with the company’s NPDES
permit.

43



HILLCREST

The Hillcrest water system provides service to approximately 49 residential customers in
portions of Kingston Township. The supply consists of one 6-inch well with depth of 490 feet.
The well’s average daily output of 7,550 gallons per day is pumped to the 2,500 gallon steel
storage tank located the Hillcrest well site. Water is disinfected with chlorine and treated with
bi-metallic phosphate for iron and manganese sequestration at this location prior to delivery to
the customers.

44



HOMESITE

The Homesite water system provides service to approximately 20 customers in a portion
of Dallas Borough. The supply consists of one 6-inch well with depth of 179 feet. The well’s
average daily output of 4,355 gallons per day is pumped to the 6,150 gallon polyethylene storage
tank located at the Homesite well site. Water passed through an air-stripping unit prior to
disinfect with chlorine and delivery to the customers.

45



INDIAN ROCKS WATER

The Indian Rocks Water System of Pennsylvania-American Water Company supplies
potable water for domestic and municipal use for 458 residential and 5 commercial customers in
Salem Township, Wayne County.

SOURCE OF SUPPLY

The Indian Rocks is a groundwater system that consists of three active wells.
Well No. 1, which has a permitted capacity of 20 gpm (28,800 gpd).

Well No. 4 which has a permitted capacity of 27 gpm (38,880 gpd)

Well No. 5 which has a permitted capacity of 20 gpm (28,800 gpd).

WATER TREATMENT

The production facilities for the Indian Rocks system consists of two treatment buildings that treat
the raw water from each of the wells. The wells pump water through their associated treatment
buildings for chemical addition and then into the distribution system. At all wells, the raw water
is chlorinated for disinfection.

DISTRIBUTION STORAGE

Distribution storage is provided by a 212,000 gallon ground storage tank and two hydro pneumatic
tanks with a capacity of 500 gallons each.

DISTRIBUTION

The distribution system is made up of approximately 16 miles of a combination of mostly Schedule
40 and Blue Brute PVC pipe, with some small amounts of cast iron pipe. About 50% of the pipe
in Zone 1 is Blue Brute PVC, which was installed in 1993. The remainder of the main is mostly
Schedule 40 PVC that was installed when the development was originally constructed in the 1955-
1965 time frame. In 2013, PAW performed a project to replace approximately 17,000 feet of this
Sch 40 PVC main with 6 inch and 8 inch Ductile Iron mains to reduce leaks and breaks in the
system.

46



INDIANA

The Indiana area serves the Borough of Indiana; and portions of Armstrong and White
Township. The estimated population served is 22,360.

SOURCE OF SUPPLY

The Two Lick Creek is the area's source of supply. A 24" intake is located on the north
bank of Two Lick Creek adjacent to the pumping station and filter plant. Water is drawn from
the creek with four low service pumps.

TREATMENT

Water from Two Lick Creek is pumped directly to three Aldrich purification units, each
having a nominal capacity of 2.0 mgd. Pre-filtration chemical treatment includes chlorine for
disinfection and iron/manganese oxidation; pebble lime for pH adjustment; ferric chloride for
coagulation; a non-ionic polymer for sludge blanket control; and powered activated carbon for
taste and odor control. The points of application are the raw water influent line in the chemical
vault.

Post-filtration chemical treatment includes additional chlorine application as well as
hydrofluosilicic acid for fluoridation and caustic soda for corrosion control. The points of
application are the filter effluent line in the chemical vault.

DISTRIBUTION STORAGE

The McHenry Hill storage tank has a capacity of 2 million gallons. The distribution
system also has the West End tank, a steel ground level tank with a capacity of 680,000 gallons.
A third storage tank, the Pleasant Hills tank, is an elevated tank with a capacity of 300,000
gallons.

DISTRIBUTION

The finished product passes to Clearwell #2 which has a capacity of 728,000 gallons and
then to Clearwell #1 with a capacity of 152,000 gallons. The finished water is pumped from the
clear well by means of four high service pumps, two rated at 1,100 gpm and the other two at
1,600 gpm. Water is also pumped from the pumping station to the McHenry Hill ground level
storage tank and the West End ground level storage tank or directly into the distribution system
through 12” cast iron and 16” ductile iron mains.

Five booster stations serve the system. One is located at the Pleasant Hills tank with a
capacity of 0.360 mg. There are also booster stations for the Oak Hill Estates development and
the Campus Crest development with rated capacities of 300 gpm each. The White’s Woods
booster station has a rated capacity of 174 gpm in the distribution system. The West End booster

47



station has a rated capacity of 250 gpm and is used to operate the West End tank as pumped
storage.

WASTE WATER FACILITIES

Filter backwash and hydrotreator blow-down solids flow by gravity to one of two
wastewater holding lagoons where the solids are allowed to settle before the clear supernatant is
returned to the stream. The settled sludge is allowed to dry and the de-wasted material is
removed and is typically land applied as a soil amendment for beneficial use.

48



KANE

The Kane area serves the Borough of Kane and a portion of Wetmore Township. The
estimated population served is 4,780.

SOURCE OF SUPPLY

The area’s source of supply is from seven wells and eight springs. The supply from the
springs flows by gravity into the raw water reservoir. The seven wells have electric motors. An
additional well is used as a monitoring well. The discharge from all wells is first aerated then
flows into the same reservoir. Water flows from the raw water reservoir through the pressure
filters into a .255 mg ground level clearwater tank.

TREATMENT

Caustic soda and chlorine are fed into the sedimentation basin for pretreatment; polymers
fed into filter influent water to aid in filter performance. Chlorine, fluoride, corrosion inhibitor
and caustic soda are fed into the combined filter effluent line between the filters and the clearwell
to complete treatment. A Supervisory Control and Data Acquisition System (SCADA) was
installed in 1992 that controls the treatment process and plant flows.

DISTRIBUTION

The distribution pumps feed the system through two 10 inch mains.

DISTRIBUTION STORAGE

At the highest point in the system a 26.5 foot diameter by 100 feet high standpipe with a
capacity of 0.40 mg floats on the system. The level is maintained by the SCADA system that
controls the distribution pumps.

WASTE WATER FACILITIES

Filter backwash flows by gravity to a wastewater holding tank where the solids are
allowed to settle before the clear supernatant is returned to the stream. Settled sludge from the
wastewater holding tank is trucked away to the nearby Kana Area Wastewater Treatment Plant
for final disposal.

49



KITTANNING

The Kittanning area serves the Boroughs of Kittanning and Applewold, and portions of
Manor and Rayburn Townships. The estimated population served is 5,250.

SOURCE OF SUPPLY

The source of supply is the Allegheny River. Water is taken by gravity through a 20"
pipe which extends about 820' from the river to a suction well located adjacent to the pump
station. Water is pumped by two centrifugal motor-driven low service pumps to the plant raw
water basin.

TREATMENT

At the plant, hydrated lime, ferric chloride, chlorine, caustic soda, powered activated
carbon and chlorine may be added as the water passes through an in-line mixer, in the chemical
vault, and enters the treated raw water basin. Chlorine and caustic soda may be fed as the water
flows by gravity into the sedimentation basin. Chlorine may be applied in the settled water,
immediately prior to filtration. Water then flows, by gravity, to three dual media filters having a
total capacity of 2.66 MGD. A 10’ diameter and 11” deep concrete basin receives the filtered
water. Hydrofluosilicic acid, caustic soda and chlorine are fed immediately prior to the basin.

DISTRIBUTION

From the basin, the water flows through a 20" and 16” pipe to the concrete clearwell.

This clearwell has two (2) chambers in a serpentine arrangement for chlorine contact purposes
and a total volume of 0.262 mg. Water flows from the clearwell compartments to two (2) storage
chambers with a total volume of 0.9 mg. Water is delivered to the system from these storage
compartments by gravity through a 20" pipe then to 14" and 16" pipe to the distribution system.
Corrosion inhibitor is added after the clearwell chambers for distribution system corrosion
control. Ammonia can be added after the clearwell chambers to create chloramines for
disinfection by product control. Sodium hydroxide addition is also possible after the clearwells if
required for pH adjustment.

The Orchard Station booster station is located in the northern extremity of the distribution
system in Kittanning and serves a high elevation area with a 50 gpm pump.

The Troy Hill Booster Station serves Troy Hill and parts of East Kittanning in Raybumn
Township. This is a capsule-type station, 8' in diameter, below grade, with two centrifugal
pumps having a capacity of 150 and 250 gpm.

The Edgewood Booster Station serves the Typewriter Hill Area located on South
Jefferson Street at the southern most extremity of the system. This is a prefabricated steel pump
pit, which services a high elevation area with a centrifugal pump.

50



WASTE WATER FACILITIES

Filter backwash flows by gravity to a wastewater holding tank where the solids are
allowed to settle before the clear supernatant is returned to the river. Settled sludge from the
wastewater holding tank, raw basin and settling basin is removed annually. The sludge is
typically land applied as a soil amendment for beneficial use.

51



LAKE HERITAGE

Pennsylvania-American Water Company’s Lake Heritage system serves a private
community of Lake Heritage, which includes portions of the Townships of Mt. Joy, Mt. Pleasant
and Straban in Adams County southeast of Gettysburg, PA. The water system serves an
approximate population of 1,624, some of which are seasonal.

SOURCE OF SUPPLY

Water is withdrawn from two wells, identified as #1 and 2A. Water is pumped from one
or both wells with identical 15 H.P. multi-stage submersible pumps with a rated capacity of 150
gpm or 216,000 gpd each. Pumps are controlled by system pressure, a lead-lag operation, with
only one well pump typically required to meet or exceed system demand.

WATER TREATMENT

Water pumped from one or both wells is treated in a nearby chemical control building
with a sodium hypochlorite solution for disinfection. Liquid diaphragm chemical feed pumps
start with well pumps and inject solution into the water before entering a 260 feet of 24 main,
which provides detention time before entering the distribution system.

DISTRIBUTION STORAGE

One 60,000 gallon elevated standpipe floats on the system and provides water pressure.

DISTRIBUTION

The system consists of 13 miles of 4”, 6”, and 8” mains.

The Longstreet booster station supplies customers at high ground elevation in the
northwest portion of the distribution system. This is a completely automatic system consisting of
three vertical multistage pumps, one of which operates continuously. Each pump, rated at
60gpm together with their associated valves and appurtenances are housed in an underground
enclosure.

52



LAUREL RIDGE - Frackville

The Laurel Ridge area serves the Laurel Ridge Development along Morea Road in
Frackville.

SOURCE OF SUPPLY

Source of supply for the Laurel Ridge Development is an interconnection from the
Schuylkill County Municipal Authority (SCMA). The development can also be supplied with
water from the Frackville System. This water supply is obtained from one well located at Nice
Street and four wells located at Center Street.

TREATMENT

This system currently utilizes purchased water from the SCMA. The water is supplied
from SCMA Laurel Run Reservoir Filtration Plant. Since Laurel Ridge is a consecutive system,
there are no production facilities associated with it.

Water could also be supplied from the Frackville System. Treatment at the Center Street
Aeration Facility consists of water from the four (4) wells being pumped to a 33' x 5'9" diameter
aeration tower equipped with two (2) 5,200 CFM air blowers. Water from the aeration tower is
discharged into a 0.029 MG concrete clearwell where chlorine, caustic soda (for pH adjustment),
[...]
A 500,000 gallon steel, finished water storage tank is constructed at the Penn
Argyl stream supply. The stream, which is fed by a spring approximately half-way up
the ridge of the Blue Mountain, is directed by a concrete diversion chamber to an
infiltration gallery and settling basin. The water passes through the various grades of
sand and stone media at the infiltration gallery and flows through an 8-inch pipeline to a
1.3 MG raw water impoundment reservoir. The water flows from the reservoir through a
12-inch main and reduces to a 6 inch main before the diatomaceous earth filtration plant.

DISTRIBUTION STORAGE

The finished water is pumped into the 500,000 gallon storage tank. The effluent
of the tank is a gravity feed system directly connected to the distribution system.

DISTRIBUTION

In 2001, an interconnection was completed between the Pen Argyl system and
PAWC’s West Bangor system. A maximum of 150 GPM can be transferred to the Penn
Argyl system through a simplex booster pumping station. In the past, this interconnection
was limited by a limited source of supply in West Bangor. Improvements to the West
Bangor system have been completed which will ultimately increase the interconnection
capacity to 1 MGD.

80



North of Wind Gap, 8 inch and 10 inch transmission mains extend from the 20
inch supply main eastwardly to Penn Argyl. The Constitution Avenue booster station
increases the available water supply in the 10 inch main leading to the center of Penn
Argyl. The 8 inch transmission main to Penn Argyl extends from Route 115 by way of
Alpha Road to the south side of Pen Argyl. The water supply is supplemented by the
Dietz well located near Constitution Avenue booster station.

The Nazareth Reservoir is concrete lined with a floating cover and has a capacity
of 1,300,000 gallons. A new cover and liner is scheduled to be installed at this reservoir
by April 2017.The reservoir receives water from two 8-inch and one 6-inch southerly
transmission lines from the Wind Gap area, the 8-inch and 6-inch by way of Bushkill
Center and Douglasville and the other 8-inch by way of Belfast and Stockertown, the
latter line also providing the water supply to Stockertown, Tatamy, Upper Nazareth
Township and Palmer Township.

The water supply is chlorinated at the Stony Garden Filtration Plant, the Penn
Argyl Filtration Plant, and the Dietz Well at Wind Gap.

The distribution system pressures of the Blue Mountain District are directly
influenced by the two 0.5 million gallon storage tanks located at the Stony Garden
Treatment Plant. The 0.5 million gallon storage tank located at the Penn Argyl Water
Treatment Plant balances pressures and flows from the Stony Garden storage tanks in the
northeastern portion of the distribution system. Water flows by gravity from the Stony
Garden storage tanks to the 304,000 gallon Nazareth tank and 1.3M gallon Nazareth
Reservoir and the 300,000 gallon elevated tank in Palmer Township in the southern
portion of the distribution system. Pressures and flows to the southern portion of the
system are regulated by two pressure reducing stations, and a pressure sustaining station.
A third pressure reducing station is being installed in 2013 in conjunction with a main
replacement project at the south end of Wind Gap at Rt. 512 and Sullivan Trail. A
booster station was installed in 2004 on North Schoeneck Avenue in Upper Nazareth
Township to increase the pressure to existing customers at higher elevations along North
Schoeneck and Clearview Avenues.

81



NESBITT/HUNTSVILLE

The Nesbitt/Hillside areas serve all or portions of Edwardsville, Forty Fort, Kingston,
Luzerne, Swoyersville, West Wyoming and Wyoming Boroughs, and in Kingston Township. In
addition, the Nesbitt area services customers in all or portions of Avoca, Duryea, Execter,
Hughestown, Moosic, Old Forge, and West Pittston Boroughs, Pittston City, Jenkins and Pittston
Township in Luzerne and/or Lackawanna County. The estimated population served is 76,000.

SOURCES OF SUPPLY

Spring Brook, a major tributary of the Lackawanna River, is the source of water for the
Nesbitt water supply system. Four impoundments located in the Spring Brook watershed serve
as water supply reservoirs. These include Watres, Maple Lake, Nesbitt and Springbrook Intake
Reservoirs.

Watres Reservoir is the most upstream impoundment on the main branch of Spring
Brook. Watres is a 1.94 Bgal reservoir with a drainage area of approximately 15 square miles.
The normal water elevation in Watres Reservoir is 1,426.35 feet. Although Watres Reservoir
itself is utilized as a supply reservoir for the Watres Water Purification Plant, overflow from the
Watres Reservoir is available to the supplies located downstream on Spring Brook. Water from
the Watres Reservoir is transmitted via a transmission main to the Gardner Creek Pumping
Station where a regulating valve controls inflow to the Watres Water Purification Plant.

Maple Lake, located on a tributary of Spring Brook, is a 214 Mgal reservoir with a
drainage area of approximately one square mile. Maple Lake is used during low-flow periods to
supplement flow into the Nesbitt Reservoir.

The Nesbitt Reservoir is a 1.28 Bgal impoundment located on Spring Brook. The Nesbitt
Reservoir has a drainage area of approximately 21 square miles, not including the drainage areas
of the upstream Maple Lake and Watres Reservoirs. The normal pool elevation in Nesbitt
Reservoir is 1,155.75 feet. Historically, Nesbitt Reservoir was used only as a storage reservoir
from which water was discharged to supplement the flow available at the downstream
Springbrook Intake Reservoir. A 30-inch transmission line was constructed from Nesbitt
Reservoir to the Nesbitt Water Purification Plant, located in the vicinity of Springbrook Intake
Reservoir, to serve as the plants’ raw water supply main.

The Springbrook Intake Reservoir is a 25.5 Mgal reservoir located on Spring Brook with
a normal pool elevation of 910.73 feet. Springbrook Intake Reservoir drains a watershed area of
approximately 6.2 square miles downstream of the Nesbitt Reservoir. Since the construction of
the 30-inch Nesbitt transmission main, the Springbrook Intake Reservoir has been on standby
status.

Nesbitt Reservoir is located over 200 feet higher than the Nesbitt Water Purification
Plant. With the excess head available from the Nesbitt Reservoir, a hydro turbine is utilized at
the Nesbitt Water Purification Plant to generate electrical power for plant operations. Treated

82



water is discharged from the water purification plant to two water storage tanks (2M gallon and
IM gallon) with an overflow elevation of 931 feet. Water is delivered to the distribution system
through two parallel mains of 24 and 30-inch diameter.

The Huntsville system obtains its water from Huntsville Reservoir, a 1.92 MG supply
reservoir with a drainage area of 8.0 square miles. Water is impounded behind a masonry arch
dam, originally built in 1891. The spillway elevation is 1,133.09. Two 8-inch siphons and two
gated outlets can release water from Huntsville Reservoir to maintain minimal stream flow
Huntsville Creek. Raw water is drawn thru two fine meshed intake screens situated off the shore
of the reservoir. Three variable frequency pumps with rated capacities of 2.8 MGD (2 each) and
2.5 MGD (1) are provide to pump water from the reservoir to the treatment facility. Water flows
from the 163,000 gallon in-plant clearwell thru approximately 21,000 feet of 20” DICL finished
water transmission main to two (2) .924 MG Water storage tanks (overflow elevation of 826.0) at
the site of the former Hillside Water Purification Plant. A 30-inch water transmission main
delivers finished water from these storage tanks to the distribution systems.

TREATMENT

The Nesbitt plant is located in close proximity to Springbrook Intake Dam along Route
502, situated on the boundary line between Moosic Borough and Springbrook Township. The
plant has a rated capacity of 12.0 M.G.D. Water supply to the plant is provided by gravity from
Nesbitt Reservoir.

The raw water is delivered by gravity from the source of supply directly to the plant
where initial pre-chemical additions are made. Pretreatment chemicals include alum, lime,
potassium permanganate and activated carbon. After pre-chemicals are added, the water passes
through rapid mixing units consisting of two in-line static mixers and then into flocculation units
consisting of six basins with two staged horizontal reels. The next step in the treatment process
consists of granular media filtration. Filters are equipped for air/water washing.

After being filtered, water flows through the plant’s clear well where many of the post
treatment chemicals such as chlorine for disinfections, lime or caustic soda for pH adjustment,
and polyphosphate for corrosion control are added before entering the 2.0 Mgal storage tank on
the plant site.

The Huntsville Plant is located on the shoreline of Huntsville Reservoir along Reservoir
Road in Dallas Township. The plant has a rated capacity of 4.5 M.G.D. Water supply to the
plant is provided by raw water pumping from Huntsville Reservoir. The raw water is pumped
from the source of supply directly to the plant where initial pretreatment additions are made.
Potassium permanganate can be added as water exits the raw water pumping station for oxidation
of soluble metals and organics. A baffled, concrete basin at the plant influent provides additional
contact time for oxidation. Water entering the treatment plant is metered, chemically pretreated,
and mixed prior to being distributed to the clarifiers. The primary chemical pretreatment scheme
consists of polyaluminum chloride (Del Pac) and coagulant feed. Other pretreatment chemicals

83



that can be fed include powdered activated carbon, chlorine, and caustic soda. In-line static
mixing serves to flash mix the pretreatment chemicals.

Following chemical addition and mixing, the water flows into four, 130-square foot
clarifiers, where up flow adsorption/clarification takes place. Mixed water enters each clarifier at
the bottom of the basin. Flocculation occurs in the void spaces within the non-buoyant media,
and the flocculated particles are then adsorbed onto the media surface. The water then flows
through a filter influent flume and spills out onto four, high-rate dual media filters, where
remaining solids are removed. Each filter basin occupies approximately 260 square feet of
surface area, and contain a total filter media depth of 57 inches, consisting of 48 inches of
granular activated carbon (GAC) and 9 inches of silica sand. After filtration, three (3) post
treatment chemicals (chlorine, caustic soda, and a corrosion inhibitor) are added to the water in
the clear well influent and effluent. The clear well provides backwash water for the filters and
additional volume to maintain the system gradient for the finished water supply. Water existing
the clear well flows by gravity through a 20-inch transmission main to two ground storage tanks
located adjacent to the former Hillside Water Purification Plant.

DISTRIBUTION

The Nesbitt water supply serves the low areas of the Wyoming Valley which border the
Lackawanna and Susquehanna Rivers from Moosic south to Forty-Fort, Kingston, and
Swoyersville. Its service area ranges in elevation between approximately 550 and 860 feet. The
distribution system contains the W. Wyoming booster pump station and 250,000 gallon storage
tank (overflow elevation 934). The Huntsville supply provides gravity service to areas ranging in
elevation between 530 and 930 feet. Three distribution-pumping stations and three distribution
storage tanks serve the upper elevations of this service territory. In addition to the gravity service
area, water leaving the Water Purification Plant is transmitted to the 180,000 gallon Rice St.
Tank (overflow elevation of 1,143) for service to customers in Trucksville and
Shavertown/Kingston via the Rice Street pump station service territories. The Nesbitt water
supply system merges with the Hillside Water Purification Plant supply system on the west side
of the Susquehanna River. Water supply to Nesbitt/Hillside mix area can be controlled from
either source, depending on demands and the output from the new 2.0 Mgal Campbell's Ledge
tank and the two-ground storage tanks at Hillside.

Water from the Huntsville service area also crosses the river through two 24-inch mains
and serves portions of downtown Wilkes-Barre. Pressure is reduced to the downtown area
through the Court House regulators.

The Huntsville service area also adjoins the Ceasetown service area in Courtdale and
Edwardsville. The hydraulic grade line of the Ceasetown service area is about 100 feet higher
than the Huntsville service area at the normally closed divide between these two service areas. A
limited amount of water can be transferred between the Ceasetown and Huntesville service areas.

84



WASTE WATER FACILITIES

On the plant sites are two lined earthen lagoons used to store residual solids of the filter
backwash water. After the wastes have settled, the clear supernatant is discharged into the
adjacent stream in accordance with an NPDES permit.

85



NEW CASTLE

The New Castle Area serves the City of New Castle; the Borough of South New Castle;
and portions of Hickory, Mahoning, Neshannock, North Beaver, Shenango, Taylor and Union
Townships, as well as portions of New Beaver Borough. The estimated population served is
42,998.

SOURCE OF SUPPLY

Source of supply is obtained from the Shenango River. Stream flow is regulated by the
Pymatuning Dam, a flood control project located 35 miles upstream, and Sharpsville Dam, 20
miles north of the pump station. Two timber crib intakes are located in the river at the main
station, and water is delivered to a stone masonry low-service suction well with a 16-inch and a
24-inch cast iron pipeline. Three vertical low service pumping units deliver the water to two
sedimentation basins, 250 feet east of the main pump station.

TREATMENT

The chemical room is on the south end of the main station and contains two 7,000-gallon
liquid alum tanks, a day tank, two alum pumps, four polymer pumps, a powdered activated
carbon feeder and a caustic soda feed system, located in an adjoining room. Adjacent to the west
wall of the chemical room is the corrosion inhibitor room, which contains one 4,760-gallon bulk
tank, a day tank and two corrosion inhibitor pumps. Outside the Northeast wall of the chemical
room is where the lime storage silo and the fluoride room are located. The Fluoride room
contains a 5,000-gallon bulk tank, a day tank and two fluoride pumps. A potassium
permanganate feeder is located adjacent to the Low Service pump area. Chemical containment
was constructed around all chemical storage tanks and feeders in 1993 to prevent the accidental
release of water treatment chemicals. The alum, fluoride and corrosion inhibitor tanks were
replaced as part of this project. During 1995, a new lime slake system was installed to provide
better reliability.

The control room area is next to the chemical room comprised of several separate rooms.
The mix room contains two mixing tanks for adding various chemicals to the 20-inch raw water
line, which runs directly under this side of the building. Across from the mix room contains the
chlorinator room, and chlorine storage room complete with scales and monorail for changing
cylinders. The control panel for monitoring the entire plant is located in the actual control room
where the various analyzers and alarm systems and annunciators are housed. In recent years, a
SCADA system has been added in which the various treatment turbidities, filter and plant flows,
distribution system tank levels, flows and pressures have been integrated to, in addition to the
control of several chemical feed systems and the Low and High Service pumps. The chart
recorder bodies remain as most signal still pass through these devices, but monitoring and record
[...]
diameter sludge thickening tank.
e Replaced all chlorine and chemical feed systems and pumps and installed a
new liquid alum tank
! e Renovated plant laboratory and added streaming current detector and SCADA
system for improved process control
e Replaced entire electrical system

110



e Constructed a new garage for storage of equipment and chemicals
e Installed security fence around plant facilities

In January 2000 the Company placed in service the Terry Lane booster station,
located in Carrigan Village, Spring City. This booster station utilizes the Dunlap Road
reservoir as a suction reservoir and consists of four pumps with a total capacity of
400GPM, a fire pump rated at 1500 GPM and a diesel powered emergency generator.
This station is of brick construction and was constructed to provide service to the
Windgate Farms development and surrounding areas in East Vincent Township. In 2011,
this system was merged with the Merlin Hills system through the extension of a 12 inch
main along Hares Hill Road in East Pikeland Township.

In February 2000 the Company placed in service the Royersford Road booster
station, located in Upper Providence Township. This booster station consists of three
pumps with a total pumping capacity of 575 GPM, a fire pump rated at 2000 GPM and a
diesel-powered emergency generator. This station is of masonry construction and was
constructed to provide service to the higher elevations in Upper Providence Township.

In 2003 the Company placed in service the Black Rock booster station, located in
Upper Providence Township. This booster station was upgraded in 2016 and new
consists of three pumps with a total pumping capacity of 400 GPM, a fire pump rated at
1500 GPM and a diesel-powered emergency generator. This station is of masonry
construction.

In 2005 the Company placed in service the East Coventry booster station, located
in East Coventry Township. This booster station consists of four pumps with a total
pumping capacity of 420 GPM, a fire pump rated at 800 GPM and a diesel-powered
emergency generator. This station is of masonry construction.

111



SCOTT TOWNSHIP

The Scott Township System of Pennsylvania-American Water Company supplies potable water
for domestic and fire protection use for 6 commercial customers in Scott Township, Lackawanna
County.

SOURCE OF SUPPLY

Scott Township is interconnected to Pennsylvania-American Water Company’s Abington System
as part of the Ivy line extension project.

DISTRIBUTION STORAGE

The system has a 565,000 gallon storage tank.

DISTRIBUTION

The distribution system contains approximately 4,800 feet of 8-inch Blue Brute pipe and 1,000
feet of 8-inch ductile iron pipe. The system operates on a single pressure gradient.

112



SCRANTON/CHINCHILLA

The Chinchilla area serves all or portions of North Abington, South Abington, and Scott
Townships in addition to PAWC'S  Abington District. The Scranton Area Water Purification
Plant serves customers in all or portions of Archibald, Blakely, Dickson City, Dunmore, Jessup,
Moosic, Old Forge, Olyphant, Taylor and Throop Boroughs, and Scranton City in Lackawanna
County. The estimated population served is 140,000.

SOURCES OF SUPPLY

The water supply for the Scranton Area Water Purification Plant is taken from the
Stafford Meadow Brook, Roaring Brook, and Little Roaring Brook supplies. The reservoirs,
which comprise the Stafford Meadow Brook supplies, are Williams Bridge and Lake Scranton
Reservoirs.

Williams Bridge Reservoir is a 337 Mgal supply reservoir having a drainage area of 5.2
square miles and a normal pool elevation of 1,358.78 feet. Williams Bridge Reservoir supplies
water via stream overflow or discharge directly to Lake Scranton Reservoir.

Lake Scranton is a large 2.49 Bgal impoundment located on Stafford Meadow Brook just
“downstream of Williams Bridge Reservoir. The normal pool elevation of Lake Scranton is
'1,281.23 feet. Lake Scranton has a drainage area downstream of Williams Bridge Reservoir of
approximately 1.5 square miles. This drainage area is small compared to the size of the reservoir
and is insufficient to supply the demands of the Scranton Area Water Purification Plant service
area. Inflow into Lake Scranton, therefore, depends on water overflowing from the upstream
Williams Bridge Reservoir and, more importantly, on water transferred from the Roaring Brook
watershed through the Elmhurst/Lake Scranton transmission mains.

The reservoirs, which comprise the Roaring Brook supplies, are Dunmore No. 7,
Elmhurst, Curtis, Hollister and Johnson’s Pond. Water from the Roaring Brook supplies is
transferred to the Stafford Meadowbrook supplies to augment the safe yield of reservoirs on
those watersheds.

Hollister Reservoir, the most upstream impoundment on the main branch of Roaring
Brook, has a total drainage area of approximately 11 square miles. Hollister Reservoir has a
design capacity of 1,350 Mgal, but at the present time the impounded volume of water is
temporarily maintained at 182 Mgal. Water is released from Hollister Reservoir into Roaring
Brook and flows downstream to Elmhurst Reservoir.

Curtis Reservoir is a 418 Mgal supply reservoir with a 2.2 square mile watershed located
on White Oak Run. Water from Curtis Reservoir is used to supplement inflow to Elmhurst
Reservoir, which is located immediately downstream.

Elmhurst Reservoir is a 1.22 Bgal supply reservoir located on Roaring Brook in the town
of Elmhurst. The spillway elevation is 1,420.81 feet. Including the drainage areas of the

113



upstream Curtis and Hollister Reservoirs, the total drainage area of Elmhurst Reservoir is 35.2
square miles. Water is delivered from Elmhurst Reservoir to the adjacent Stafford Meadowbrook
watershed through two transmission mains, which parallel Roaring Brook from Elmhurst
Reservoir to Dunmore No. 7 Reservoir and one transmission main, which continues to Lake
Scranton Reservoir.

Dunmore No. 7 Reservoir is the most downstream impoundment on Roaring Brook and
has a drainage area of approximately 14 square miles downstream of Elmhurst Reservoir.
Dunmore No. 7 impounds 107 Mgal and has normal pool elevation of 1,054.17 ft. Dunmore No.
7 is a standby reservoir, whose supply is capable of being transferred to Lake Scranton via a
pumping station at Dunmore No. 7 Reservoir.

Additional water can be supplied to the Roaring Brook watershed by interbasin transfer
from the Lehigh River pumping station, which has a 6.0 mgd capacity and is located on the
Lehigh River. The Lehigh pump is utilized only during extreme dry weather periods.

The supply reservoirs comprising the Little Roaring Brook supplies are Dunmore No. 1,
Marshwood, Dunmore No. 3, and Dunmore No. 4 Reservoirs. The total drainage arca of the
lowest reservoir in the Little Roaring Brook system, Dunmore No. 1 Reservoir, is 2.7 square
miles.

Dunmore No. 1 Reservoir has a total capacity of 75 Mgal and a normal pool elevation of
1,212 feet. Water is supplied to Dunmore No. 1 Reservoir from three upstream supply
reservoirs: Marshwood Reservoir, 54 Mgal; Dunmore No. 3 Reservoir, 18 Mgal; and Dunmore
No. 4 Reservoir, 10 Mgal. The pump station at Dunmore No. 7 Reservoir will also permit the
transfer of raw water from the Little Roaring Brook supplies to Lake Scranton Reservoir.

The water supply for the Chinchilla Water Purification Plant is taken from Leggett’s
Creek. The major storage reservoir on Leggett’s Creek is Summit Lake, a 210 Mgal supply
reservoir on Summit Lake Creek, and Griffin Lake, a 526 Mgal supply reservoir on Leggett’s
Creck. Water is released from these two supply reservoirs into the stream channel, then picked
up in small downstream intakes, LaRue and Griffin Creek Intake, and piped to the Chinchilla
Water Purification Plant. The remaining supply reservoir, Maple Lake, is located on Summit
Lake Creek between Summit Lake and LaRue Reservoirs.

TREATMENT

The Scranton Area plant is located adjacent to Lake Scranton Reservoir between the main
spillway and dam structure. The plant has a rated capacity of 33.0 M.G.D. Water supply to the
plant is provided by raw water pumping from Lake Scranton Reservoir.

The raw water is pumped from the source of supply directly to the plant where initial pre-
chemical additions are made. Pretreatment chemicals include alum, lime, potassium
permanganate and activated carbon. After pre-chemicals are added, the water passes through
rapid mixing units consisting of three basins in series with mixers. The next step in the

114



treatment process consists of clarification units followed by granular media filtration. Filters are
equipped for air/water washing.

After being filtered, water flows through the plant’s clear well where many of the post
treatment chemicals such as chlorine for disinfection, lime for pH adjustment, and polyphosphate
for corrosion control are added before entering the 2 - 2.5 Mgal storage tanks on the plant site.

On the plant site are two lined earthen lagoons used to store filter backwash water and
sludge from the plant’s clarification processes. After the wastes have settled, the clear
supernatant is discharged into the adjacent stream, in accordance with an NPDES permit.

The Chinchilla plant is located along Route 6 approximately one-quarter mile south of the
town of Chinchilla, South Abington Township, and Lackawanna County. The plant has a rated
capacity of 5 M.G.D. Water supply to the plant is gravity from either Griftin Creek Intake or
LaRue Reservoirs.

The raw water is delivered by gravity from the sources of supply directly to the plant
where initial pre-chemical additions are made. Pretreatment chemicals include alum, lime,
potassium permanganate and activated carbon. After pre-chemicals are added, the water passes
through rapid mixing units consisting of one in-line static mixer and then into flocculation units
consisting of two basins with four staged horizontal reels. The next step in the treatment process
consists of granular media filtration. Filters are equipped for water washing with surface
agitation.

After being filtered, water flows through the plant’s clear well where many of the post

treatment chemicals such as chlorine for disinfection, lime for pH adjustment, and polyphosphate
for corrosion control are added before entering the 2 - 1.0 storage tanks on the plant site.

DISTRIBUTION

Lake Scranton supplies water from 2 - 2.5 million gallon water storage tanks (overflow
elevation of 1,274) through a 48-inch main from the south end of the impoundment through a
tunnel. Lake Scranton water also flows into the through inter-system transfer points where it
mixes with water from the Nesbitt supply. The .5 Mgal Austin Heights Tank provides storage on
the gravity portion of the Lake Scranton system. At the southerly end of the tunnel, a 42”
transmission main delivers filtered water from the Scranton Area Water Purification Plant
through the Mill St. pumping and regulating facility to the areas formerly served by Dunmore
No. 7, Dunmore No. 1 and Williams Bridge Reservoirs and Lake Scranton Pavilion. The normal
hydraulic gradient of 1,079 for the Dunmore No. 7 service area is established by pressure
regulation at the Mill St. facility. The No. 7 service area consists of areas of low elevation
bordering the Lackawanna River and merges with the Chinchilla service area on the west side of
Scranton. A portion of the water feeds the Hollow Avenue Pump Station, which delivers it north
along Route 6 to Eynon. The .4 Mgal Bell Mountain and .75 Mgal Route 6 Storage Tanks
(overflow elevation of 1,400 +) provide storage capacity along the Route 6 pumped system.
Water is delivered to the .315 Mgal Dickson City Tank through the Layborne St. Pump Station

115



The maximum hydraulic gradient of 1,247 for the Dunmore No. 1 service area is established by
modulating a butterfly valve at the Mill St. facility to control the Ievel of the 1.9 Mgal Dunmore
No. 1 Tank. The Dunmore No. 1 service area is comprised of areas north of Scranton and east of
the Lackawanna River. The mid-valley area, which had received its water supply from White
Oak and Laurel Run Reservoirs prior to filtration, now receives filtered water through the
Riverside and Sturgess Pump Stations. The 1.0 Mgal White Oak Tank (overflow elevation of
1,265) provides storage on this portion of the system. The service areas formerly served from
Williams Bridge are established by pressure regulation (low service hydraulic gradient of 1,176)
and pumping (high service hydraulic gradient of 1,359) at the Mill St. facility. The low service
areas include portions of Scranton and Dunmore. The high service areas include the higher
elevations on the east side of the Borough of Dunmore and portions of Scranton east of Interstate
81, commonly referred to as the Snook service area. The high service pumps at the Mill St.
facility deliver water to the 1.9 Mgal Williams Bridge Tank located in the vicinity of the Lake
Scranton Pavilion and is controlled by tank level. Water from the Williams Bridge Tank is
pumped through the nearby Oakmont Pump Station, to the Bellefonte Tank. The .5 Mgal
Bellefonte Tank establishes a hydraulic gradient of 1,545.0 for the service area formerly served
from the Lake Scranton Pavilion.

Hollow Avenue also pump water to the storage tanks at the Chinchilla WTP. The area
formerly services by the Chinchilla WTP is now serviced from Lake Scranton. =~ Water leaving
the Chinchilla Water Purification Plant is pumped via the Chinchilla Pump Station north along
Route 6 to serve Chinchilla, South Abington Township, Clarks Summit and surrounding area.
Water is deltvered to the .5 Mgal Ivy Industrial Park Tank (hydraulic gradient of 1,738) through
the Edella Road Pump Station for service to the Ivy Industrial Park and adjacent area in North
Abington Township.

WASTE WATER FACILITIES

On the plant sites are two lined earthen lagoons used to store residual solids of the filter
backwash water. After the wastes have settled, the clear supernatant is discharged into the
adjacent stream, in accordance with an NPDES permit.

116



SUSQUEHANNA

The Susquehanna area serves the Boroughs of Susquehanna, Lanesboro, Hallstead, Great
Bend, Montrose and Thompson; and portions of Harmony, Oakland, Great Bend and
Bridgewater Townships. The estimated population served is 8,000.

SOURCE OF SUPPLY

The source of supply for the Northeast District is from two surface reservoirs and three
wells. A concrete dam forms Comfort Lake located on the east branch of Canawacta Creek.
Water flows from Comforts via the stream and is collected in Reeds Pond Dam located at the
Susquehanna Filter Plant. The Plant intake is located in Reeds Pond.

An undeveloped reservoir supply, known as Churchill Lake, is located southwest of
Comfort Lake. The 100 mg lake discharges into the South Branch Lake of Canawacta Creek,
which joins the East Branch about 1/2 mile below the treatment plant. Additional piping and
pumping would be required to use Churchill Lake as a source.

Lake Montrose Reservoir, located just east of Montrose Borough, is fed by springs and
surface water and has an estimated capacity of 160 MG.

Hallstead Well No. 2 is located in Great Bend Township. Well No. 2 is an 8-inch drilled
gravel well. The well is approximately 75-feet deep and is equipped with a 25 Hp Byron Jackson
Pump with a General Electric motor. The flow ranges from 50 to 100 gpm. A 12-inch ductile
iron pipe also supplies water to the Hallstead system from the Susquehanna Filter Plant.

Thompson No. 1 well is located adjacent to No. 1 reservoir. It is a drilled rock well, 8
inches in diameter and 342 feet deep, equipped with a 5 hp jacuzzi submersible pump, delivering
36 to 40 gpm.

Thompson No. 2 well is located at the south end of town. It is a drilled rock well, 8

inches in diameter and 209 feet deep. This well is equipped with a jacuzzi submersible pump
delivering 17 gpm. The well discharges into No. 2 reservoir. The well is for emergency use.

TREATMENT

Reeds Pond is a small collecting reservoir formed by a concrete dam. A 16 inch gravity
[...]
connection presently allows the transfer of up to 1.5 MGD from Brownsville to Uniontown.

The Mt. Line connection, rated at 3.0 mgd, is located approximately 3 miles from
Uniontown and connects the Company’s 20-inch main to the MAWC system. Water is pumped
to the Uniontown system through the Mt. Line connection from the Uniontown booster station,
which is located at the MAWC water treatment plant and has 3 electrically driven pumps and has
an emergency generator capable of operating 2 of the pumps in case of a power outage.

The Airport Gradient high service system is supplied by 4 electrically driven pumps
located in the Airport Gradient Booster Station. This station has an emergency generator capable

of operating 2 of the pumps in case of a power outage.

EMERGENCY CONNECTIONS

The Atlas connection, rated at 0.5 mgd, is located on Route 40 and connects the
NFCMA's 16-inch main to the Company's 12-inch main. The installation consists of one 6-inch
turbo meter and bypass in an underground concrete vault. The connection is equipped with a
check valve to prevent backflow from the Uniontown system into the NFCMA's system. Flow
and pressure readings are telemetered to the Uniontown Operations Center. It is used only as a
backup source during an emergency.

TREATMENT

At the Menallen connection with the PAWC Brownsville system, a chemical feed station
is located on the transmission main to supplement chlorine, corrosion inhibitor, and fluoride
feeds as required.

Chloramination facilities are available at the Mt. Line connection with the North Fayette
County Municipal Authority for compatibility with chloraminated water delivered from the
Brownsville District.

DISTRIBUTION STORAGE

120



The Menallen Elevated Tank, two North Union Ground Storage Tanks and the Hopwood
Ground Storage Tank provide 3.6 million gallons of storage for the distribution system.

DISTRIBUTION

The Revere (0.50 MGD), Mt. Line (3.0 MGD) and Hopwood (0.39 MGD) booster
stations are located on the distribution system.

121



WARREN

The Warren area serves the City of Warren and portions of Conewango, Mead, Glade,
and Pleasant Townships. The estimated population served is 12,700.

SOURCE OF SUPPLY

The source of supply for the Warren Area is from eight wells located on Company
property or near the pump station. Four wells are operated by direct suction by low
service pumping units and discharge into the clear well tank. Wells No. 5, 6, 7, and 8, are
equipped with deep well pumps. They discharge directly into the clear well tank.

There is an observation well to monitor the water table on the Glade Run Property.

TREATMENT

Chlorine dosage is controlled by an additive rate controller. Chlorine is added to the
clear well tank from the chlorinator located in a chlorine room in the main pump station.
Zinc-orthophosphate corrosion inhibitor is fed to the clear well tank.

DISTRIBUTION STORAGE

Tanner Hill Tank with 1.0 million gallon capacity automatically controls the high
service pumps No’s 6,7,8, and 11. The level is maintained by the SCADA system that
controls the distribution pumps.

DISTRIBUTION

Water is pumped from the clear well tank by four high service pumping units and
discharged into the distribution system.

A booster station on Cobham Park Road serves residential customers in Glade
Township.

Bent Twig Booster Station located on Hill Street in Warren, PA is now serving 21
residential customers.

122



WASHINGTON

The Washington area serves the City of Washington; the Boroughs of Burgettstown,
Canonsburg, East Washington, Frankfort Springs, Houston, McDonald, Midway and West
Middletown; the Townships of Amwell, Buffalo, Canton, Chartiers, Cross Creek, Hopewell,
Independence, Jefferson, Mount Pleasant, North Franklin, North Strabane, and South Strabane;
and portions of the Townships of Cecil, North Fayette, Nottingham, Fallowfield, Hanover
(Washington County), Hanover (Beaver County), Peters, Robinson, Smith Somerset, South
Fayette, South Franklin, Borough of Claysville, and the Townships of Donegal and East Finley.
The estimated population served is approximately 125,000.

SOURCE OF SUPPLY

The primary source of treated water for the Washington area is six pipeline connections
with the Pittsburgh Division's facilities. These include a 30-inch metered connection on
Irishtown Road, a 24-inch metered connection on Laurel Hill Road, a 20-inch metered
connection on McMurray Road, a 16-inch metered connection on Hickory-Grade Road, and 8-
inch metered connection on McMurray Road, and a 6-inch metered connection on McVey
Street. In addition to these, there are several smaller metered connections to the Pittsburgh
Area's facilities.

TREATMENT

The Washington District maintains no active water treatment facilities. The Canonsburg
Treatment Plant was retired in June, 1992, although a laboratory and production office remains in
service. Chlorination facilities are located at the Canonsburg laboratory site, the Eight-four
Booster Station site and the McDonald metering station site. Ammonia is also added at the
McDonald station to maintain combined chlorine residuals at the far ends of the McDonald area
of the system.

DISTRIBUTION

There are three storage reservoirs which float on the main service system; two in
Washington (Washington Reservoir - 2.0 MG, Kish Reservoir - 4.7 MG) and one in Canonsburg
(Mapleview Reservoir 5.0 MG). In addition to these there are eleven other storage vessels: the
Sanitarium Rd. 0.50 mg steel standpipe, the Mon Road 0.42 mg steel standpipe, the Lincoln Hill
0.10 mg steel standpipe, the McDonald 0.50 mg steel reservoir, the Cross Creek 1 mg standpipe,
the Avella 0.125 mg standpipe, the Paris 0.3 mg standpipe, the Bulger 0.125 mg standpipe, the
Atlasburg 1.0 mg steel elevated tank, the 0.36 MG pre-stresses concrete Mount Pleasant Tank
and the 0.25 MG Claysville Tank.

There are also twenty-seven booster stations located throughout the distribution system to
supply storage vessels and to increase pressures. They are the 0.720 mgd South Main booster
station, the 0.720 mgd Quarry Road booster station, the 0.187 mgd Lincoln Hill booster station,
the 0.09 mgd Hanna's Knob booster station, the 12.126 mgd Eighty-Four booster station, the

123



0.245 mgd Paris/Florence Booster Station, the 0.5 mgd Malone Ridge Booster Station, the 1.0
mgd Cross Creek Booster Station, the 0.5 mgd Christy Ridge Booster Station, the 1.0 mgd Avella
Booster Station, the 1.5 mgd Gretna Booster, the 0.75 mgd Franklin Farms booster station, the
1.0 mgd Trinity Point Booster and the 1.0 mgd Rt 980 Booster, the 0.045 mgd Paxton Farms
Road booster station, the 0.018 mgd Courson Hill Road Booster station, and the 0.045 mgd
Weavertown Pointe booster station. The following boosters are rated for 0.05 to 0.10 mgd:
Linden, Snowberry, Spring, Belgium, Overlook, Keys, Ridge, Saw Hill, DeGarmo Lane and
Gladden Heights Booster

OFFICE FACILITIES

An administrative office located at 300 Galley Rd. in McMurray provides administrative
support for the Brownsville — California, Butler Clarion, Connellsville, Ellwood, Indiana, Kane,
Kittanning, Mon-Valley, New Castle, Punxsutawney, Uniontown, Warren and Washington.

The Washington meter department, outside commercial department, and distribution
departments are also located at 300 Galley Road, McMurray. Meter reading, testing and repairs,
and engineering services for construction are also handled from this facility. The installation of
mains, hydrants and services, as well as maintenance and repairs to the distribution system, are
all controlled from this location. In addition there is a Distribution Facility located at 101 Long
Street Elizabeth which serves the Mon Valley Area.

124



WEST SHORE

The West Shore area serves the Boroughs of Camp Hill, Lemoyne, New Cumberland,
Shiremanstown, West Fairview and Wormleysburg; the Townships of East Pennsboro,
Hampden, Lower Allen and portions of the Townships of Silver Spring, Fairview, Newberry and
Upper Allen. The estimated population served is 93,000.

SOURCE OF SUPPLY

Water is withdrawn from the Yellow Breeches Creek and the Conodoguinet Creek.

WATER TREATMENT

The West Shore Regional Water Treatment Plant is located approximately three miles
southwest of the town of New Cumberland in Fairview Twp, York County. The plant has a rated
capacity of twelve (12) million gallons per day (mgd). Water is withdrawn from an impounding
reservoir formed by a dam on the Yellow Breeches near New Cumberland Borough. The intake
consists of four (4) submerged screens, two (2) along the creeks edge and two mid-stream, all of
which are cleaned with a burst of air periodically. Raw water from the Yellow Breeches is
pumped with a combination of three (3) pumps, each rated at six (6) mgd, two (2) of which are
variable speed, all located in pumping station adjacent to the Creek. Potassium permanganate,
an oxidizer chemical, can be fed at that location. The raw water is pumped thru approximately
three miles of pipe to the plant where initial “pre” chemical additions (ferric chloride and caustic
soda) are made. After these chemicals are added, the water passes through a in-line static mixer
and then into a chamber where slower mixing can take place with a mechanical mixer and further
chemical additions (chlorine and polymer) can take place. The water enters adjoining
distribution chambers before entering into a vacuum chamber where the water is lifted and
released to create a pulsating action. The water then enters one of four (4) “superpulsator”
clarifiers where inclined plates along with the pulsating action combine to accelerate solids
contact and allow for uniform accumulation in a “sludge blanket”. Excess waste solids
accumulate and concentrate in a trough and are periodically siphoned out.

The clarified water (above the blanket) enters a perforated pipe that leads into a flume
that distributes the flow into one of five (5) filters. The filters are conventional units with
multimedia including several layers of gravel, sand, and granular activated carbon. After being
filtered, the water is piped through a chamber where final “post” chemical additions (chlorine,
caustic) are made before entering a one & one half (1&1/2) million gallon clear well. The water
is pumped out a pipe adjoining the clear well with three (3) high service turbine pumps into the
distribution system. Final chemicals (fluoride and zinc orthophosphate) are added as the water is
pumped into the system. Two (2) wash water pumps provide water from the clearwell to
backwash the filters.

The Silver Spring Plant is located on the Conodoguinet Creek in Silver Spring Township
just upstream form Sample Bridge Road. The plant has a rated capacity of 8.0 MGD. It consists
of an intake-pump building, control building, bulk chemical storage building, two purification
units, wastewater clarifier, clear water tank and wash water tank. Water flows from the creek

125



through bar racks and two traveling screens into two low lift pump pits. Three low lift pumps
deliver water from the pits through the control building into the covered purification units.
Water flows from the purification units into the clear water tank. Chemicals are added in the
control building, purification units and filter effluent piping. The intake-pump building also
contains two wash water pumps and three high lift pumps. The wash water pumps deliver
finished water into the wash water tank and the high lift pumps deliver water from the clear
water tank into the distribution system.

A new above-ground, 500,000 gallon pre-stressed concrete Clearwell was constructed in
2010 at the Silver Springs Plant. The new Clearwell will operate in series with the existing
above-ground, 500,000 gallon steel Clearwell constructed in 1969. The new Clearwell is baffled
in order to provide 1-log post filtration disinfection required by PA DEP.

DISTRIBUTION STORAGE

There are four standpipes in the distribution system. The Lemoyne Standpipe has a
capacity of 407,000 gallons, the Camp Hill Standpipe has capacity of 2,000,000 gallons, the
Slate Hill Standpipe has a capacity of 3,000,000 gallons and the Pleasant View Standpipe has a
capacity of 750,000 gallons. The Hampden tank is an underground storage tank with a capacity
of 1,500,000 gallons.

DISTRIBUTION

The Evergreen Road Booster Station supplies customers in the Reesers Summit and Red
Land areas of Fairview Township and customer in Newberry Township. This is a completely
automatic system consisting of three vertical turbine pumps together with their associated valves
and appurtenances, housed in a buried steel enclosure. The Booster supplies both the Reesers
Summit PRV Station and the Pleasantview Tank.

The Reesers Summit PRV Station supplies customers at high ground elevation south and
east of [-83 and the PA Turnpike. Water pumped from the Evergreen Road Booster Station to
the Reeser’s Summit area passes through a pressure reducing valve housed in an underground
ground vault.

The Redland PRV Station supplies customers in the Redland area of Fairview Township
and Newberry Township. Water passes through pressure reducing valves housed in a
combination PRV/Rechlorination Station.

The New Kingstown Booster Station supplies customers on a ridge located north of
Route 11 at the western edge of the system. This is a completely automatic system consisting of
three horizontal centrifugal pumps, together with their associated valves and appurtenances,
housed in a buried steel enclosure.

The Westport Booster Station located in Lower Allen Township currently serves
customers in Westport Business Development, Rossmoyne Elementary School, and Fairwind's
Residential Development. It is an automatic system consisting of four horizontal centrifugal

126



pumps, together with their associated valves and appurtenances, housed in an above ground steel
structure.

The Camp Hill Pump Station is located adjacent to the 2,000,000 gallon Camp Hill Tank
and is designed to pump water from the Camp Hill Tank during the day and allow the tank to
refill at night. This allows for better turnover of water from the tank and thus better water
quality. The Camp Hill Pump Station supplies customers in the main system gradient. It is a
completely automated station consisting of three centrifugal pumps, a 12" flowmeter and an 8"
back pressure sustaining/pressure relief valve.

The Slate Hill Pump Station is located adjacent to the 3,000,000 gallon Slate Hill Tank
and is designed to pump water from the Slate Hill Tank during the day and allow the tank to
refill at night. This allows for better turnover of water from the tank and thus better water
quality. The Slate Hill Pump Station supplies customers in the main system gradient. It is a
completely automated station consisting of three centrifugal pumps, a 12" flowmeter and an 8"
back pressure sustaining/pressure relief valve. .

The New Cumberland PRV Station supplies customers in the New Cumberland and
Fairview Gradient. Water from the West Shore Regional Water Treatment Plant and the main
gradient pass through the pressure reducing valves and flow meters located in an above ground
building. The PRV station contains two sets of valves to provide individual control to the two
gradients that it feeds.

The Wormleysburg PRV Station supplies customers in the Wormleysburg Gradient.
Water from the main gradient pass through the pressure reducing valves and a flow meter located
in a below grade concrete vault.

Fairfield PRV station - is an underground pressure reducing station consisting of one 6"
and two 2" PRV's to reduce water pressure in the Fairfield development located near the
intersection of Valley Road and Old York Road in Fairview Twp., York County.

Pinehurst booster pump station - is a small above ground booster pump station consisting
of two 3 horsepower (HP) centrifugal pumps to increase water pressure to the Pinehurst
development located off of Smith Drive and Adeline Circle in Hampden Twp., Cumberland
County.

The Brambles PRV station is an underground pressure reducing station consisting of one